
1  

            File No: NIT/ANDHRA/ESTATE/APRIL/STP – O & M/2021-2022/01   
                       Date: 20.08.2021      

                                                                                  
 

NOTICE INVITING TENDERS 

(Box Tenders/Open Tenders) 

(FOR OPERATION & NON-COMPREHENSIVE MAINTENANCE OF TWO 

NUMBER 200 KLD SEWAGE TREATMENT PLANT (MBBR TECHNOLOGY) AT 

NIT ANDHRA PRADESH, TADEPALLIGUDEM) 
 
 
 
 
 

 
 
 
 
 
 
 
 

National Institute of Technology- Andhra Pradesh, 
Beside Chennai - Srikakulam Highway, Near Kadakatla, 

Tadepalligudem, West Godavari District, 
Andhra Pradesh-534101. 

Phone No:08818-284710



2  

 

Proprietary & Confidential: 

No part of this document can be reproduced in any form or by any means, disclosed or 
[...]
18. The bidder will attend all Minor Electrical breakdowns. Major breakdowns/replacements 

/servicing/repairs in pumps panels motors shall be got done by the Client 
19. No advance payment will be made to the bidder. 

 
 



10  

 

20. Dismantled / replaced parts should be handed over to Estate Department. 
 

21. Following activities logbook shall be maintained: -  
a) Daily: checking of oil levels of all equipment 
b) Weekly: Oiling and greasing of bearings and gears of mechanical equipment’s. 
c) Monthly: checking of nuts and Bolts of equipment’s tightening of all nuts and Bolts of 

equipment’s etc., 
d) Quarterly: replacement of Gear oil and lubricants as necessary verification of section 

bearings, gears, motor winding, oil condition of Transformer, installation terminals of 
cable connections etc., 

22. For Electrical and Mechanical equipment logbook shall be maintained: 
a) Course screen chamber: cleaning daily 
b) Raw sewage sump cleaning at sump side walls &bottom in every month 
c) Removing Grit in grit chamber, Bar screen chamber and transporting every week. 
d) The bidder has to keep the area of plant neat and clean. 

 
23. Bidder r should make a service report for all the maintenance jobs carried out and get it 

counter signed by the Executive Engineer.  The necessary registers/Documents will be 
maintained by the Contractor only. 
 

24. The bidder will also provide a Tests Certificate every month of effluent water before and after 
treatment and the certificate have to be obtained from the APPCB/CPHEEO/Govt. of India 
PCB approved Lab. For BOD, COD, PH, TSS, and O&G  

 
25. It will be the responsibility of the Contractor to remove excess sludge from sludge holding 

tank. In addition, Contractor shall also carryout cleaning of Grease/Sludge holding Tanks 
periodically.  Any disposal of grease / sludge outside the premises will be borne by the party.  

 
26. Attendance register: Bidder shall be responsible to maintain biometric /manual records of 

daily attendance of the staff deployed by it. However, the Institute reserves the right to 
inspect the records & verify attendance as and when required or deemed fit. 
 

27. Restrictions: Smoking cigarette, bidi, chewing tobacco, pan, Gutkha or any other banned 
item is strictly prohibited inside the Institute’s premises. Non-Compliance may lead to 
suitable penalty /termination of contract, to be decided by the Institute. 
 

28. The bidder shall take necessary insurance to cover the entire workmen’s compensation 
act and also in respect of any other person on account of accident at site. 

 

 

 

 

 

 

 

 

 

 

 

 



11  

ELIGIBILITY CRITERIA: 
 

1. Bidder must be a firm/ Proprietor/ company/ Bidder that should be CPWD Class-V / State of 
Andhra Pradesh or Telangana Class-V registered on or before 1/4/2016.  

2. Bidder must have ESI* registration with competent authority as on 31/12/2020. 

3. Bidder must have PAN Card on the name of firm/ proprietor/Company as claimed against 
Clause 1. 

4. The bidder should have ISO Certification as on 31/12/2020. 

(enclose self-attested copies of all of the above certificates) 

5. The bidder shall have completed 36 months of experience (with or without overlay) in  

Operation & Maintenance minimum of 400 KLD Sewage Treatment Plant on or before 

31.12.2020  

6. The tenderers should have successfully completed the following work in any organization 

last 3 years on or before 31.12.2020 and one in which applications are invited should be 

either of the following: - 

• Three STP Maintenance & Operation completed works costing not less than the 
amount equal to Rs.12,80,000/- (Rupees Twelve lakhs eighty thousand only). 

OR 
• Two STP Maintenance & Operation completed works costing not less than the 

amount equal to Rs.16,00,000/- (Rupees sixteen lakhs only). 
OR 

• One STP Maintenance & Operation completed work costing not less than the 
amount equal to Rs.25,60,000/- (Rupees Twenty-five lakhs sixty thousand only). 

 

The following documents must be submitted in supporting the experience claimed. 

1. Should submit relevant work order(s) and satisfactory certificates. 

2. The Average annual Financial turnover during the last 3 years ending 31st March 2020 
should not be less than 50 Lakhs and the same has to be certified with Charted 
Accountant along with UDIN number. Without UDIN number the document is treated 
as Invalid. 

3. Should submit income tax returns of the assessment years 2018-2019,2019-
2020,2020-2021 along with financial statements, Profit and Loss Account, Balance 
sheets, Form26AS of Financial years 2017-18, 18-19, 19-20. 

4. Each page of the tender document along with all other submitted documents must be 

duly signed by Authorized signatory with Bidder’s signature and seal.  

 
 
                                                                                                        Name and Signature of bidder with seal 

 
 

 
 
 

 
 
 
 
 

 



12  

PERIOD OF CONTRACT: 

The contract shall be initially for a period of (01) One year, subject to satisfactory 

performance of services and compliance of all terms and conditions of the agreement. The 

contract is extendable by one more year based on satisfactory performance and as per the norms 

of Government of India. The Competent Authority may allot the contract in full or a part of such 

contract to the next firm(s) out of the panel available with it at any time in the event of non-

compliance or breach of any terms and conditions of this contract by the awarded Bidder or 

otherwise, if it is deemed fit to do so in the interest of the Institution, in order to ensure effective 

supply/supervision of these services by more than one Bidder even after the award of contract. 

If the Successful Bidder has an existing contract with NIT Andhra Pradesh, for Operation & 

Maintenance Of 200 KLD Sewage Treatment Plant, it shall stand automatically terminated and the 

new contract will commence. 

 

 

Design of Sewage Treatment Plant and other Parameters 

1. EFFUENT GENERATION AND CHARACTERISATION  

Source of Pollution 

The sources of wastewater in the campus is from hostel blocks, kitchen mess, and 

various other administrative as well as faculty and research block. The effluent 

generated from the unit is mainly domestic in nature. 

Source of Water 

The domestic water requirement of the institute has been estimated to be around 

500 KLD. Source of water is from the Municipal Corporation as well as ground water. 

Volume of wastewater 

The waste water generated from the unit is domestic in nature. It has been estimated 

that approx. 320 KLD of wastewater is generated from the campus. 

 

2. EFFLUENT GENERATION AND CHARACTERISATION 

Characterization of the Effluent 
The Study of effluent characterization is very important for efficient working of an 

STP. Based on the analysis report provided by the client the characteristics are as 

given below 

 

                  The characteristics are given below:- 
 
 
 
 
 
                                                                                                            Name and Signature of bidder with seal 
 
 
 



13  

 

S.No Parameters Unit Result 

1 pH  7-9 

2 Suspended Solids (TSS) Mg/1 50 

3 
Bio Chemical oxygen demand (3 days at 27 

degree C 
Mg/1 10 

4 Oil and grease Mg/1 1 

5 Chemical Oxygen Demand Mg/1 100 

6 Temperature Degree Centigrade  5 

3. EFFLUENT TREATMENTSYSTEM 

The effluent generated is passed through bar screen chamber then oil and grease 

trap and is collected by gravity through a drainage channel into an equalization tank. 

The effluent from the collection cum equalization tank is pumped to SAFF tank. The 

effluent is then allowed to settle in a tube setting tank, where the flocculated 

particles are allowed to settle down. The settled solids in the settling chamber is 

allowed to flow to sludge holding tank and is dewatered in the filter press. The 

dewatered sludge is stored and disposed of as per hazardous waste management 

rule. The clear water from the settling tank in passed through chlorine contact tank 

where chlorine is added for disinfection. 

Then the effluent is passed through Multi grade filter and activated carbon filter for 

further polishing of the water before taken to treated water tank for its reuse. The 

treated water from activated carbon filter is passed through softener for its 

recycling as make up water for cooling towers. 

4. EFFLUENT TREATMENT PLANT PROCESS UNITS. 
Type of Treatment                                          -biological 

Working Hours per(day)  - 24 hours Average waste water discharge - 

200 KLD Design    

Various process units of the effluent treatment plant and its detail specifications 

are given below:- 

1. Bar Screen 

2. Oil & Grease Trap 

3. Equalization Tanks 

4. SAFF Tank 

5. Settling Tank 

6. Chlorine contact Tank 

7. Multi grade Filter 

8. Activated Carbon filter 

9. Softener 

10. Filter press 

11. Effluent Transfer pump 

12. Filter feed pump 

13. Air Blower. 



14  

14. Ozonation System 

15. Dozing Pump. 

16. Coarse Bubble Diffusers. 

17. Raw Sewage transfer pumps. 

18. MBBR & Tube Settler Media. 

19. Sludge Transfer pumps. 

20. Pressure Sand Filter. 

21. Screw Pump. 

 

DESIGN DISCHARGE 200.KLD  

1. INTRODUCTION 

Following are the Sewage that shall be generated from the entire site Phase - IA 

buildings: 

Domestic Sewage from the Kitchens, Toilets & Bathrooms. 

The above-mentioned wastes shall be handled as per the following systems: Domestic 

Sewage from the kitchens, Toilets &Bathrooms: Generally, shall be collected in the 

external sewerage system consisting of pipes and manholes and be discharged into 

the Treatment Plant. 

It is proposed to treat the complete wastewater as given above shall be treated in a 

scientific manner through a properly planned sewage treatment plant. The objective 

is to stabilize the decomposable organic matters present in sewage so as to get an 

effluent and sludge having characteristics which are within safe limits, and which can 

be recycled and re-utilized for various purposes to help in maintaining the ecology of 

nature and save energy resources. The proposed sewage treatment plant is based on 

widely used and most effective process of moving bed bio film reactor (MBBR) 

technology. 

Following are the benefits of providing the Sewage Treatment Plant in the present 

circumstances: 

It is mandatory as per the latest requirements to provide the Sewage Treatment Plant. 

Reduced net daily fresh water requirements from various sources, by utilizing the 

treated effluent for recycling. 

Reduced dependence on the public utilities for water supply and sewerage systems. 

Solid waste generated from the Sewage Treatment Plant shall be rich in organic 

materials and is an excellent fertilizer for horticultural purposes. 



15  

2. DIFFERENT COMPONENTS OF THE PLANT 

In the proposed treatment scheme, the following component unit shall be provided: 
➢ Screen /Oil & grease trap within Equalization tank. 

➢ Equalization tank 

➢ Submersible type raw sewerage re-lifts pumps. 

➢ Anoxic tank 

➢ MBBR tank 

➢ Secondary settling tank 

➢ Clarified Water & Filtered Water Storage Tanks 

➢ Filter feed pump 

➢ Tertiary Treatment Units (Filtration) 

➢ Disinfection System including Ultra Violet Treatment 

➢ Treated Water Supply Pumps 

➢ Sludge return pump 

➢ Sludge holding tank 

➢ Centrifuge 

 
 
 

3. CHARACTERISTICS OF UNTREATED & TREATED EFFLUENT WASTE WATER 
 

3.1 Raw sewage influent Characteristics(incoming)  
 
(a) Total sewage produced : App. 90 m3/day 

 
(b) Total Capacity Proposed : To the proposed Sewage Treatment 

plant of 90 m3/day capacity. 
 

(c) Duration of flow to STP : 24 hours 
 

(d) Peak Factor : 3.0 
 

(e) Temperature : Maximum 46OC 
 

(f) pH                             : 7.15 to 8.2 
 

(g) Color : Mild 
 

(h) T.S.S (mg/l) : 250 to 350 mg/l 
 

(i) BOD (5) (mg/l) : 200 to 250 mg/l 
 

(j) COD (mg/l) : 300 to 400 mg/l 
 

(k) Oil and grease : 10 – 50 mg/l 
 

 
 



16  

3.2 Final Effluent Characteristics after Tertiary Treatment 
 

a) pH : 7.0-9.0 
 

b) B.O.D. : < 10 mg/l 
 

c) C.O.D. : < 100 mg/l 
 

d) Total suspended solids : < 10 mg/l 
 

e) Oil & Grease : <1mg/l 

 
4. PROCESS DESCRIPTION 
4.1 Incoming Wastewater from Last Manhole will be collected in raw effluent equalization 

tank via a Sluice Control Valve; bar Screens & Oil & Grease trap (OGT) in series. 

4.2 Manual cleaned bar screens will be installed to screen any large pieces. After 

screening, the waste water should be allowed to pass through an oil & grease trap to 

remove the grit material. The screens and grit chambers shall be accessible so that 

they may be manually cleaned from time to time. 

4.3 The waste water from the OGT should then pass into the Equalization Tank. 
4.4 The design of Equalization tank should cater for the condition that the waste water 

generation may not be uniform and higher quantity may come out during peak hours. 

There may be very low flow condition for few hours. To optimize the size of the plant, 

the plant design should cater for continuous operation and hence a buffer should be 

provided to store the waste water during its peak hour generation and supply the 

same during lean or no flow hours. The equalization tank is provided to homogenize 

the waste water quality and also even out flow fluctuations and feed waste water of 

uniform quality at constant rate to subsequent treatment units. Air mixing should be 

provided to mix the contents of the equalization tank. An aeration grid should be 

provided to mix the contents of the equalization tank and also to avoid septic 

conditions in the tank. 

4.5 From the equalization tank the wastewater will be pumped into Anoxic tank for 

removal of nitrogen & phosphorous in the absence of oxygen by denitrification 

process. By-pass line shall be provided from the pumping system which shall only be 

provisional for disposal of sewage to mobile sewage tanker for emergency purposes. 

 From the Anoxic tank the wastewater will be overflowed into MBBR Tank. 

4.6 he MBBR process uses small plastic carrier elements to provide growth sites for 

bacteria attachment in a suspended growth medium. The carrier elements shall allow 

a higher biomass concentration to be maintained in the reactor. This shall increase the 

biological treatment capacity for the given reactor volume. 

4.7 The carrier elements shall be continuously kept in suspension by the aeration system. 

The agitation pattern in the reactor shall be designed to provide an upward 

movement of the carriers across the surface of the retention screen which creates a 

scrubbing effect to prevent clogging. Combination of fine & coarse bubbles may be 

provided to provide oxygen as per detailing. 

 



17  

4.8 From the MBBR tank mixed liquor shall flow by gravity into the secondary settling 

tank. The solids will settle in the tank. The sludge that settles down shall be 

transferred to sludge holding tank via sludge loading pumps, with provision of sludge 

return to the bioreactor if necessary. 

4.9 From the settling tank, treated wastewater will flow into chlorine contact  

tank/clarified water tank. In this tank, chlorine will be added in the form of calcium or 

sodium hypochlorite solution by a suitable chlorinator/Dosing system. 

4.10 Treated water after chlorine contact tank shall be clear, odourless, low BOD, low 

suspended solids, which shall be of quality which is acceptable as per standards 

prescribed by CPCB/Environmental norms for disposal directly into public/natural 

drain. 

4.11 The treated water from chlorine contact tank is fed by means of filter feed pump sets 

to pass through dual media filters, activated carbon filters and stored in the filtered 

water tanks. The activated carbon filters shall ensure removal of all coloration and 

odours present in the treated effluent. Backwash of Filters and shall be done 

intermittently as per requirements. The filtered water being stored in the filtered 

water tank shall again be dosed with chlorine by a suitable chlorinator/Dosing system 

and a residual Chlorine level of 1 PPM shall be maintained. 

4.12 The filtered, clean and odourless water from filtered water tank is then fed through a 

variable frequency drive hydro-pneumatic system to the external treated effluent 

rings as per the masterplan, from where connections are taken to the garden hydrant 

system and to each unit for flushing water as per detailing. 

4.13 According to the guide lines of Ministry of Environment and Forest the UV system will 

be provided on the discharge point of treated effluent supply lines to ensure 100% 

pathogen free treated water for recycling and re-use. The UV system shall be provided 

as online installation on the treated water supply line being supplied to the external 

distribution ring. 

4.14 Excess sludge from the clarifier/settling tank will be taken periodically into sludge 

holding tank. In this tank sludge will be aerated for self-stabilization. Air will be shut 

off periodically and superannuate water will be transferred to the aeration tank 

creating stabilized sludge. The final sludge shall be de-watered through a centrifuge 

mechanism. Sludge loading arrangements shall also be provided for direct disposal of 

sludge-to-sludge tankers / trolleys. The dried sludge shall be reused as a manure for 

irrigation purposes. 

 

 

 

 

                                                                                                          Name and Signature of bidder with seal 

 

 



18  

MANPOWER DEPLOYMENT IN THE AMC FOR TWO 
PLANTS 

S.NO QUALIFICATION REQUIRED  
EXPERIENCE IN THE 

FIELD OF MBBR 
TECHNOLOGY 

NO. OF 
PERSONS 

1 
B Tech 

Civil/ Electrical/ Mechanical/ Chemical 
05 01 

2 
Diploma 

Electrical/ Mechanical/ Chemical 
03 02 

3 
ITI 

Electrical/ Plumbing 
02 06 

4 Sewer Men - 03 

 

 
DUTIES AND OBLIGATIONS: 
 

a. Duties of Operators & Staff Employed: 

 
i. The Contractor should submit the names of the persons engaged for the work and they 

have to report to the Engineer-In-Charge on day-to-day basis. Persons employed 
should not be changed frequently and every person employed for the work has to 
obtain proper Gate Pass from Administration Department of the institute. 

 
ii. Operation and the maintenance of STP system comprising of various pumps, motors, 

blowers, pipelines, setting tanks, filter unit, etc. together with the electrical panels and 
connections. Operators employed should have knowledge of Hindi, &English(optional). 
The Contractor has to keep the area of plant neat and clean. 

 

b. Repairs: 

i. The Contractor has to do all minor repairs, for which no additional Labour charges will 

be paid. However, for any spares/materials replaced, actual charges will be paid as per 

the bills from the authorized/dealers after ascertaining the rates on submission of 

original bills (except damage caused to any machinery/plant due to negligence of 

contractor), and such materials to be checked-in through Security Department as 

evidence being materials brought in. 

ii. The firm shall rectify any breakdown in a stipulated time failing which penalty for 

nonperformance @ 0.5 % per week of delay subject to a maximum of 5% on the 



19  

monthly bill will be imposed and in the event of any damage to the property or life or 

any machinery and installation in the STP arising out of non-performance or negligence 

of the workers, contractor will be solely responsible. The bidder shall be responsible for 

proper maintenance of decorum, punctuality, discipline and work out put etc., 

iv. The bidder has to keep all the area and surroundings at the site neat and clean and 

dump the scrapped materials at the scrap yard. 

c. Motors & Pumps 